P

MARLISS
The Emerging Winner

Soybean & Grain Dirill

Installation and Parts Manual
Our Tradition is Quality Driven and Field Proven



TABLE OF CONTENTS

DESCRIPTION - | o - PAGE
Main Frames—— : ' S — 3
Hopper Assembly - 4-5
Live Axle Drive ' 67
Clutch & Drive Assembly 8-9
Non-Drive Assembly . : 10
Unit Rails-— _ 11
Opener Assembly-- : - 12-13
15” Notched Offset Opener— 14-15
Single Press Whee} . - 16-17
2x13 Dual Pincher Wheel & Frame Assembly——---- 18-19
5’ & 7’ 3Pt Drive Wheel —~20-21
Floating Drive Arm Assembly 22
Chain Guards 23
Fluted Coulter Assembly - 24-25
Heavy Duty 3Pt Hitch Ass’y 26-27

Standard 3 Pt Bitch Assembly 10°-12°-14°-15°-20°27'-28
No-Till Secondary Bar Assembly for 3 Pt Machines-— 29

End Wheel Assembly, PT & PTNT. 30-31
Pull Type Hydraulic Assembly 32-33
Tongue & Hitch Assembly PT & PTNT. - 34-35
Flat Fold Marker Assembly. - 36-37
30’ Tri-Fold Marker 38-39
Acre Meters e - 40-41
PT Chain Idlers _ - 42
Walkhoard Assembly-— - - 43
Weight Bracket Assembly. 44
Outside Scraper Assembly 45
Wheel Track Plow s 46
Wheel Brake Assembly: - - 47
Folding Harrow — - 48-49
Safety/Hazard Lights---— ' - 50

Slow Moving Vehicle Sign s arn 51



MAmMMMHHHHHEE'
TS

520994
520037
520295
520755
520038
520290
520574
520040
521129
126143
604018

o
BB R e b b b e e e [

.5 MamFrame NotShown

7’ Main Frame - Not Shown

10’ Main Frame - Not Shown

12" Main Frame - Not Shown

14’ Main Frame - Shown

15° Main Frame - Not Shown

20’ No-Till And Pull Type Main Frame - Shown
27" Main Frame - Not Shown

Parking Stand

Hand Grip

Small Hair Pin




! H POy -Me TP | AV TO01Z8 13
ool JR0]] JoEsIpuy 1 POOETE £9 o] pr] opeig Sunumepy | Yy £00TZE £
Siquiassy Buiriog 1 PIOZOL z9 WALV | WY 010009 43
BpIeg { ¥I01Z§ 9 s PoT 915 | LY £00Z09 1€
POY JOPROTH] | 0BTIZS a9 od L B/S X 0L v fANTI: 413
NG VORIV oy SEUOIT 6¢ H wddop] o1 1 8311Zs 6T
WY, TR oy ¥10178 8BS i @ddory .01 i LEVTTE &
a01g Ywg 1M 1 6vLTTs LS Joddofy 61 1 31128 [37
(.5 1) puey) 18y yoys oy I 0T03ZL 95 Wskddoy t/1 L 1 £8117§ 34
(¥ [) poer] mBry Yoy ol 1 600821 95 HH wddoy LT L 1 £C11ES (14
C.Z1) PUH woTH Yoys BOSjy 1 150821 95 HT ooy Z/19 1 981125 6T
(ddojira L 41 ‘Weddoy] S0, 27) YWYS SALKT DN I 600821 9§ HY sdidol L1 9 I $RIIZS 34
(K1 £2.07 "L'd P1pS'pT 'L o) Ay Sudno) | w4y S00TLS 5 sddopi 19| 1 TSTILs 6
ing) " I 707 '1d F1) Bonanes Ueag GARG | /Y JLOELI e H1300H .5 |t Y1125 33
(A0 Dddoy /1 L) 0| L X LB/ 9 $E0109 £ Ha »ddoy .9 1 ostizs 14
(AQ soddoy] ,z/1 9) WO” b/ T X .8/E v PTOI0Y £ sddoy ¢ 1 $PO1ZS 6%
GOT WL 2/ 99 WOt LT/T | X W8/E £TT 900109 3 Jojeepay iR / A I PILLTS (T4
nod .1 1 X B/E wy §T0109 15 Aoyl b1 I 100821 Lr -
3ol .1 X ,.8/C b LFOI0Y 05 U 2PN 0] - doig 1 851€T1 5T
N 20T, b/ F 200009 b qouy] EACpipY SRR | 1 60001 sz
WO LZ/T XL b1 fad 1E0109 BF aondf .1 1 OIORT1 ¥Z
NOEL L P/E X A1 T SIHIO9 Ly DR T VS Lb/E € £10209 £z
L S TR T Z FI0PZ0 o ool 87 | -o0v 1 ZO0SZE [
Bnid PP LT o 8000571 = Swrweg povimopy Yent] 1 SLOTOL 1£4
PAK] UNOP WP qv Loorel ¥ xowdg oad I ZOOSOE ot
BAx] PRgS 1oRry FRjY qv ¥SOOTT t | 91 - ¥/E 1 $TDO0Y 61
woddng s ooy .y Wy 900021 4% (.01) ywgs NNy BN £ ¥TORLI 81
JO1 durer) sustres) 1 E9ZPL1 I (Z/1 L) UVIS INONORY SR 4 TTORTI 8!
W4/ L uny)y seane)) 1 TOTFTL (T (U1 o) W WPy BRI || € " YTORTL 81
LT 9 ) peat) 1 192671 r (,9) e modony L z Ts08T1 81
9 durry seaeny T 09ZrII 183 (.5) Y Mwfard BRI z ¥LOSZI 81
& N AT 1 65ZvZ1 (] mp o 8/€ | AV Z10009 i
.01 dung teawm 1 $51pL9 or T N E | WY £00TH 9]
1 L Ing seaney i [1054:) o wysep w186 | AV 600Z09 g1
.&/1 9 ding Ay 1 £51429 ot g gl | WY €I0¥Z9 | ¥
.9 ding Ay [ TEIHIO or LZANIGEUI IS | WY 18009 £1
.§ ding mwammen 1 1$1P29 or (.01} yeus sam PN 1 1Z€0Z5 (A
HT.01 Pr1B4dog 1 061125 6% CTT D oS ana RN | 1 T6T0TS Tt
HA .01 pr1»ddog 1 0611Z§ 6F (.71 9 mddoy] purg) gwug sangr Jew i £EE0ZS A
101 pr7 S0ddon 1 $e11Z8 6t (P yngomnaaw | | 091128 4]
H1 .1 L PF1PIG0H 1 LE11ZS I3 COITHE san e | 1 {43 71
MY .41 L pr1eddoyg 1 LeT1T8 &€ 007 ,,T/1 X MAE BE 0F ~.b/1 1 L60109 n
H1.2/1 9 o) 2eddopy 1 GR11Z¢ 13 1 PO0STE of
. em 1 6811%8 6€ 1 000238 [
1997} addayy 1 MIiTs €€ 1 $000Z8 ]
1 .57 %ddayy 1 SSIITS 68 1 ¥00078 L
"HY .9 PYT DA 1 £311Zs 6E 1 ¥O00ZL )
J§ Pr7 sddopt 1 EP0IZS 6€ z £000Z8 ¢
TN 400 01 ¢ wy OTOZOY RE 1 00023 ¥
N9 ol # wy L10009 LE 1 1000238 3
o LT/ X O # w 00109 13 1 LEOTTS 2
P Pr1 - PPN 1Y v T00ILE gt . TOOTLS 1
G TR TR Ve T L7

ATEINASSY YaddOH



HOPPER ASSEMBLY

s
m
(Tp]



panrbay sy (op - o7 #) ey

051429

l 8¢ QL H/E WOOL Te ~1poady | 1 T gongeg €€
(in-oN) ddo] - wry 1a1p] l §H2021 LS Bploy Auuwey | ¢ 151001 43
(TevomRAno) Jxidop -uury 31p; 1 :134K41 LS g Buuseog Buwdiy -jes | 7 TOOTOL 1€
Bu0] /1 S X ol X b/ OG- T 8TOF09 95 anedue) ] afol - Z t 810501 0L
B0 . X WU € X ob/€ Mo 4 OLOFZO 9 FBIIO0) 3207 | JLOUaaY z {oToL 67
Yury Sugoauuo) op ~ 07 # I YOOPZY s§ i3 Cl oP/€ “WOOL 61 - wioordg | | 100$2E §7
o7 Sopoeumos of 4 { £00P20 ) 1eds /1 ! 867071 LT
WOH T/ ¥ X o8/ z - 630109 €5 m ar.8/8 -Bumpng | ¢ $00£7) 9T
2opdg € X . 8/€ 4 STOETI s IUEBAL IRTIR/C | T 910709 $T
TN %9H 8/¢ 4 £00009 1< L PUEBM POT RS | T £10709 7
Nod M L X LOVL £ ££0109 05 MNXIH 85 | T ¥10009 €7
M 1 -~ KD o] it Supeag b 290T0L 6% : uoy AU Bumeoly | | 12728 44
Ql .1 - Sureag SpeeN 1 £9070L 8 o Tooudg /1 1 FEPOTL 1z
SAEA, W 8/F Ll 600209 Ly “ WMNXH.OUL | 1 L0009 0T

mry B1p] 1 9bz0z1 o PNAOTOUL L 1 210209 61

g 11X S 1 #10109 4 i WoHEX.OL | 1 670109 81

Al ..b/E ool §Z - werds 1 Z0082E o quy oYM -l | 1 9P60TS L

TAWPIM RN mwyD xddn i 13211747 £ 4 Spardg TOOM - oAl | ] LETOZL | ot

CLN-HY "By 1 7)-R8uvy Suneeq yegg Jovr z £$0ZT1 (44 Tk NI MY TXBE | 1 9LTH09 st
(I'N"H'T 3 Hy)-=8usy Suusy yoys you z ¥S0TT1 T wSmpRM WH0KS | [ | 8p60Ts | vl
S/N (T vones-¢ 0¢) H'T Yo Wy 3a15] I 990771 v % (1) yowpiap, UIry aati(] I Fr60TS £1
(IITI-ON .02 25 1'p1'21°01) H'T §9UH Wy 2ADA [ 150175 1 7 Wog /1 TX 8/5 4 590109 44
BN ('AW0D,LT) H'T QOMH WY SATX(] ! 0$01¢S |44 WHLEXLHE| € ¥80109 1

(AW (1% PI°ZU0L) H'T UOUH BIV 3AL(q 1 s¥0175 {2 I XM 91/ Buysng [ £79€T1 o1
S/N (I WoRoog-£ ,0£) HY YOITH WY SAIT I $902T1 oF e/ el BOY UIRD ! $621T1 6
(IMI-ON 0T F°ST'FI°TIOTIHY UMH Wy SaTs( 1 ¥$0178 o i WX B/E-B0WEng ) ¢ 979¢71 8
SN ("ADODLT) HY YNIH Uiy SaLict 1 £501T5 or : BROYUND | € ‘10008 "

( A10) 61 3 “pL°TE01) HE WOWNH WIFY 9ALK(] 1 TSOIZS oF LT/ T - Se) Yo Sumeg | 7 190200 9
MN X /€ ¥ $00009 6E C o) 6l woudg | £9057¢ <.

I YOO P/ 14 900209 13 SETXOSpI o | ¢ 116821 v

MY Yoo] aBued  8/¢ 0l £F0009 LE (%007 .00 X OF - 02 #) WD 1 SE1HT9 £

(P yms 39%003dg 1 1¥I5T1 9€ G osXopHWUD [ ovI¥Z9 z

nod L1 X .8/ § L0109 $€ "HNY - premp) wreqs aw] | 1 SETITS 1

TN Yoo 9Beel] . O1/L 3 650009 ¥ "H1 = pong wag) amof | 1 4 1

i R !

JAIYA ATXV TAI'T HOA LISI'T SLAVd

g w.\

Sy

ool




600196
61 000NdS

~TN
JATIA TTXV AAIT HOA LST'T SLUVd ) s



CLUTCH AND DRIVE ASSEMBLY

1 1 Clutch Engaging Shaft

2 125006 2 | Oiliate Bushing

3 601096 AR 14" - 20 Set Screw 1/4" Long

4 520073 1 | Clutch Finger Stop

5 T20006 ! | Torsion Spring L.H.

5 720005 1 | Tosion Spring R/HL

6 520070 1 | Chutch Finger

7 120129 1 Retuiner Chutch Finger

2 601112 1 1/4” X 3/4” Flat Head Screw

9 600012 4 3/8” Lock Nut

10 601047 4 38X 1"Bolt

1 105018 4 2 - Hole Flangette

12 702002 2 Sclf Aligning Bearing

13 601097 1 1/4" - 20 Set Screw, 1/2” Long

14 720008 1 | Drive SpringLEL

14 720009 1 Drive Spring RH.

15 624031 1 Retaining Ring

16 325006 1 40 - A 32 Sprocket

17 602002 3 174" Lock Washer

13 601067 3 1/4™ X 5/%™ Bolt

19 126013 1 Clutch Shaft
20 128013 1 3/16" Key

n 128001 2 | 1/4*Sq. Key

22 202021 2 | Bearing Lock Collar

23 624036 1 # 20 - 40 Chain 57 Links
M 624004 2 # 20 - 40 Connector Links
24 §24006 2 # 20 - 40 Offset Link

25 325005 2 40 - B 13 Sprocket

26 601134 3 3/8” X 1 1/4” 8Q. Head Set Scrow
27 520009 1 | Drive Hub (5 Bolt, 8 Model} (PT-5°, 7', 10°, 12, 147; PINT-7")
27 520133 1 | Drive Hub (8 Boit, 82 Model) (15’ PINT, 20° PINT)
28 520074 1 | Drive Plate (82° Model) (PT-15’ & 20°; PINT-10°, 14’ Not Shown)
28 520316 1 Drive Hub (83 ModelXPT-5°, 7°, 10°, 12°, 14, 15°, 20, PINT-5", 7, 10°, 12°, 147)
23 521280 1 Drive Plate, (97Model) (All PT & PINT)

29 601111 4 1/27X 5" Carriage Bolt (6 Bolt Hub, 82 Model)
29 601140 4 112" X 3 1/4™ Carriage Bolt

30 601041 4 | 127X 1 1/4” Bolt (5 - Bok, 83 Model)

31 602007 4 172 Lock Washer

32 (00006 4 1/2” Lock Nut

2 522066 A/R | Drive Plate Assemmbly (6 Bolt Hub, 82 Model) (ftems 3, 24, 8, 31-34)
33 522379 AR | Drive Hub Assembly (5 Boilt 83 Model) (Jtems 3, 24, 28, 31-34)
33 522380 AR | Drive Hub Asserably (6 Bolt 83 Model) (Items 3, 24, 28, 3134, 42)
i3 §22001 AR Drive Hub Assembly (5 Bolt 82 Mudel) (Ttems 3, 24, 28-30, 42)
34 522084 AR Drive Hob Assembly (8 Bolt 82 Model) (Ttesns 3, 24, 28-30, 42)
34 522056 AR | Clutch Assembly L.H (Shown) (Ttems 13-18)

15 522053 AR | Clutch Assembly RH. (Not Shown) (ltems 13-18)

15 502109 AR | Self - Aligning Bearing Assemnbly

37 325001 1 40 -B 19 Sprocket

38 325002 1 40 - B 28 Sprocket

39 624026 1 # 20 - 40 Drive Chain 61 Links
40 123195 4 | 27 Spacer :

* 600003 1 3/8” Hex Nut

. 325003 i 40-B 32 Sprocket

» 325016 1 40-B 48 Sprocket

502145 AR | Bearing & Lock Collar Assembly (ttems 3, 12, 25)




S040.L6
YE000NdS

ATEWASSY JARMA ANV HOLNTD SO
~



FEve [PARTE [ OT
1 526993 1 Noa-Drive Arm
2 120019 1 Non-Drive Wheel Sirap
3 521049 1 Drive Arm Hitch L.H. (10°, 12°, 14", & 15° Conv, Drijils)
3 122057 1 Drive Arm Hitch L H. (10°, 12°, 14°, 15" & 20" Conv. Drills) Not Shown
3 521050 1 Drive Arm Hitch L.H. (27" Conv. Drills) - Not Shown
3 521051 1 Drive Amm Hitch L.H. (1¢°, 12°, 14’, 15', & 20” No-Till) -Not Shown
3 122065 1 Drive Arm Hitch LH. (30° 3-Section Drill) - Not Shown
4 521052 1 Drive Arm Hisch RH. (30°, 12°, 14°, 15* Coav. Drills)
4 521053 1 Dirive Arm Hitch R.H. (27" Conv. Drills) Not Shown
4 521054 1 Drive Arm Hitch R.H. (10°, 12°, 14°, 15°, & 20 No-Till) Not Showa
4 122066 1 Drive Arm Hitch R.H. (30" 3-Section Drill) - Not Shown
5 624010 4 3/4” X 3 112" U-Bolt, 5” Long
5 604028 2 3/4" X T U-Bolt, 5 1/2” Long - Not Shewn
6 602006 8 3/4” Lock Washer
7 600004 8 3/4” Hex Nut
8 601108 2 5/8" X 13/4” Bolt
9 602015 2 5/8” Lock Washer
10 600016 2 5/8” Lock Nut
11 601029 1 7/16” X 3” Bolt
12 602012 1 7/16" Lock Washer
13 600007 1 7/16" Hex Nut
14 520946 1 Drive Wheel Hub
15 126138 1 Wheet Spindle
16 604226 1 3/8” X 2" Roll Pin
17 702061 2 Bearing With Lock Coliar

12



.

SPMD0024

961009

.
e

123780
123028
123029
123467
123155
123159
123030
122005
624009
624008
202012
600011

ESCRIPTIO

Unit Rail - 5* Grain Drill
Unit Rail - 7 And 14’ Grain Drill
Unit Rail - 10’ And 20’ Grain Dill
Unit Rail - 12’ Grain Drill

Unit Rail - 15 Grain Drill

Unit Rail - 20° Grain Drill On 40 F. H.
Unit Rail - 27” Grain Drill

Rail Hanger (10°) (14” & 157) (20°) (27)
7/16” X 3 1/2” U-Bolt, 4 1/2” Long
7/16” X 3” U-Bott, 3” Long

7/16” Lock Washer

7/16” Lock Nut

"



OPENER ASSEMBLY :

-.I.:'... T g‘ o ¥ g - rairEly e el sy
1 120233 i Unit Hitch
2 601009 2 12" X 1 112" Bolt
2 601011 2 1/2” X 1 3/4” Bolt (No-Tiil Hitch)
3 602008 6 1/2” Flat Washer
4 602007 2 1/2” Lock Washer
5 G006 4 1/2” Lock Nt
6 103002 2 Med. Swivel Spacer
7 521230 1 Spring Bracket 11((Long opencr)
7 521231 1 Spring Bracket 22((Short opener)
8 720021 1 Down Pressure Spring -
'8 720022 1 Down Pressure Spring - 80 Ib
9 §21137 1 Down Pressure Spring Rod
10 120029 1 Speing Seat
131 604057 2 Large Hair Pin
12 624012 1 6" X 2" U-Boit, 4 1/4” Long
13 602012 4 716" Lock Washer
14 600011 4 7/16" Lock Mut
15 601163 1 172" X 4 Bolt
16 600006 1 1/2” Lock Nut
17 602019 2 Machine Bushing 2 1/870D. -
18 105009 2 Bearing Plaic
19 600009 13 5716 Lock Nut
20 601019 12 5/16" X 3/4” Bolt
21 601054 2 3/4"X 13/4” Bolt
2 124023 2 Dust Shield
23 701010 2 13" Disc Blade
24 601015 2 144" X 3/4” Bolt
25 520384 1 Blade Guand
26 600008 2 1/4” Lock Nut
27 305002 2 Bearing Spacer
28 521166 1 213 Offset Min. Tili Left Hand Opener Body
28 521175 1 213 Offset Min. Till Right Hand Opener Body
28 520001 1 Openier Body - Standard -
28 520346 1 Opencr Body - Supplementa! R.H. (40" Folding Transport System Only)
pi: 520347 I Opener Body - Supplements! L.H (40" Folding Transport System Only)
29 322004 1 Mounting Bracket Inside Scraper
30 720010 1 Spring - Inside Scraper
3 120272 1 Scraper Blade -LH.
32 120271 1 Serzper Blade - RH
33 601125 1 5/16” X 2 1/4™ Carriage Bolt
34 120420 1 Bolt Plate 1 1/2” 8Q. X 1447
35 601013 2 1/2” X 2" Bolt
36 105019 2 Bearing Housing
37 702020 2 Bearing
K}:] 624008 1 7/16” X 3" U-Bolt 3" Lang
39 201013 1 Rubber Seed Tube
40 604013 2 Seed Tube Clamp
41 520034 1 Unit Frame Long
41 520033 1 Unit Frame Short
42 522210 2 Bearing Assernbly, (Ttem 36 & 37)
43 522045 2 Disc. Blade Assembly (Ttems 17-20 & 23,42)
44 522025 1 Disc. Opener Assembly, (tems 17 - 28 & 42)
44 522435 1 Disc. Opener Assembly Sopplemental RH. (Ttems 17-28,42)
44 522436 1 Disc Opener Assembly Supplemental LH. (ems 17-28 42)
45 522168 3 Inside Scraper Assembly (ftem 19 & 20 -34 Inciudes Bolts)
46 123006 1 Metal Seed Tobe
47 103004 2 Bushing
* 522009 1 D/P Spring Assembly w/ Hardware (Items 7-16) Long 401b
* 522017 i D/P Spring Assembly w/ Hardware (fterns 7-16) Short 401b,
* 522150 1 B¥P Spring Asscmbly w/ Hardware {Items 7-16} Long 801b.
* 522151 1 I¥P Spring Assemnbly w/Hardware {Jtesns 7-16) Short 80ib.

12




OPENER ASSEMBLY

SPMDO02
961009

13



20 sadurag apisu] Bamdy 1 0100ZL 87
(SS'WP ey STHTTT 1T'61°91 swaD) Asvy OQQ podoms .51 | 1 £$97T8 95 WN T UL t 900009 it
. Apod QG SL| 1 £6L075 34 ol b X i/l 1 £91109 97
FRep Y] B (T 900709 ¥k Ioedg (pAay T #00£01L 52
MNXH pE| T #00009 £ B 0ad st “ Sarg | 811121 vT

o] L6 NoF-NLULEX HE | 1 01029 76 K YNON §1 Opeld 211 LS| 1 STOLOL £z
dumyaqarpeg | 7 £10509 Is | AMON L1 “9petd W17 .51 1 #T010L £T
saquipss | 1 £10108 (1S PJPMS ¥ 4 £T01T1 a4
MIPHWH LI IXBE| | 850409 6 [ Wod .2 X b/E 4 160109 £4
S W meH s ([ $10V09 N od /€ X D1/ 0 610109 0T

U e ey (T LSOP0O Ly ; MNPOTSHS T bl 600009 61

pouBouds | 1 | ie1lzs | 9F _owdfummg | 2 600501 81

BT WP MENIXOUL | 4 (i 4] sy QO .8/1 T “Bunpsmy JUTROVIA T 510209 it

(TH'ETOT-L1 SwoND) SHYNON ST ‘AQURSFYOPUIG W] | 1 | $597T8 144 i xoudg Buumag v T0050€ 91

(LY ET°07-L 1 vu=]) ssqmoN 11 “Aqusesy spwig oyl | | ¥SOTTS 4 ] O §1 © UL 3 [ Y6LOTS sl
(L€ % 9¢ suR)) Ajquinesy Boiwag | T o1TLTS Ty 0daq 5§ ‘deng amesosd wmo(] | 6E1121 i

Bop 7z wyowrg Supdg amssard waegy | 1 9£0078 W Zaudg s=yme)) 1 Z1000L £1

Bop 11 popmrg Bundg smesarj usoy | | $E00S w i Yy 10y ¢ Sugng 1 66PET1 4
IMEIM NOT UL | T 710209 o j WY 19304 1 L6LOTS I

WMNOTSUL [ T 110009 6€ i OQq * w1 1| 4 86L07¢ 0l

Smulg amssargumo] Q108 | 1 | LOOOZL | 8¢ (usoUS) O [PNMEBd WO YAUH | 1 96025 6

Buesg | T 0Z070L LE O PTIered “SuoT Yy 1 S6LOTS 6

Bugpnop fueg | T | 610508 of nod g 1 X Ut 9 110109 8

wa.IX | T £10109 113 Nog popearyy M /1 € X U1 1 TITIEY L

wog Boudg { 670071 b N g 7/l 1 1£0009 9

wdNod | 1 | 0THOTI €€ B LU cog P/) B I 900009 S

HY ‘opeig duog | 1 1L3071 e [ IUSEM O /T 9 L00T09 14

HI'opeigsteng | | | ZLZ021 T s WL | 2T 800709 £

Moy Rmre) T TX L5 ] 1 STI09 0fg Ta0udg [PATAS DINPIRY g £00£061 T

! 3o /1§ X W1 I !

HANIJO LEASIAO ATHOLON ST

1%



15> NOTCHED OFFSET OPENER

SPuMD0022
961009

%5



_SINGLE PRESS WHEELS

RE] PART S | QTY: DES ON:
1 601163 1 1/2* X 4" Bolt
2 602008 2 1/2" Flat Washer
3 103002 2 Bushing
4 602007 1 1/2" Lock Washer .
5 600006 1 1/2" Lock Nut
6 602005 4 3/8" Lock Washer
7 600012 5 3/8" Lock Nt
-8 120036 2 Press Wheel Refainer
9 601025 5 3/8" X 11/4" Bolt
10 521136 1 4 X 12 Wheel Frame
10 521135 1 2 X 13 Wheel Frame
10 521134 1 4 X 16 Wheel Frame
10 521162 1 2X 13 & 1 X 12 Single Arm Press Wheel Frame
11 601012 7 5/16™ X 5/8" Boit
12 300003 2 4 X 12 Wheel Half
12 300005 2 4 X 16 Wheel Half
13 801009 1 4 X 12 Tire (Double Rib)
13 801020 1 4 X 16 Tire (Double Rib)
13 801004 1 4 X 12 Tire (Smooth Crown)
13 201001 I 4 X 16 Tire (Smooth Crown)
13 801018 1 4 X 12 (Center Rib)
14 700021 1 Press Wheel Adjustment Spring
15 600009 7 5/16" Lock Nut
16 702017 1 Bearing
17 300006 2 2 X 13 Whee} Batf
i8 801010 1 2 X 13 Tire (Smooth)
I8 801015 1 2 X 13 Tire (Center Rib)
18 801043 i 1 X 12 Tire {Smooth)
19 601113 7 38" X 172" Bolt
20 521133 1 Press Wheel Adjustment Bandle
21 124255 1 Press Wheel Adjustment Strap
22 521132 1 Adjustmest Pin
23 604251 1 5/32" X 1" Cotter Pin
24 325017 1 Bushing For 4 X 16 Press Wheg! Bearing
25 624008 1 7/16" X 3" X 3 1/4" U-Bolt
26 121329 1 Chain Bracket
27 602012 2 7/16" Lock Washer
28 600011 2 7/16" Lock Nut
* 522714 1 2 X 13 Frame Attach, Hdw And Strap Assy
* 522728 1 4 X 12 Frame, Attach Hdw And Strap Assy
* 522729 1 4 X 16 Frame, Attach, Hdw And Strap Assy
* 522256 1 Bearing And Bushing Assy (4 X 16 Press Wheel) (Items 16 & 24)
* 522750 1 Press Whee! Adjustment Strap Assy (ltems 7, 9, 22 - 25)
. 522019 1 2 X 13 Wheel Half, Tire & Bearing Assembly - Smooth
* 522069 1 2 X 13 Wheel Half, Tire & Bearing Assembly - Center Rib
* 522003 1 4 X 12 Wheel Half, Tire & Bearing Assembly - Double Rib
* 522067 1 4 X 12 Wheel Half, Tire & Bearing Assembly - Center Rib
* 522068 1 4 X 12 Wheel Half, Tire & Bearing Assembly - Smooth
* 522252 1 4 X 16 Wheel Half, Tire & Bearing Assembly - Double Rib
* 522428 1 4 X 16 Wheel Half, Tire & Bearing Assernbly - Smooth
¥ 522654 1 1 X 12 Wheel Half, Tire & Bearing Assembly - Single Arm
* 522695 1 1 X 12 Wheel Balf, Tire & Bearing Asserobly - Double Arm

16




SINGLE PRESS WHEEL

17



2 X 13 DUAL PINCHER WHEEL & FRAME ASSEMBLY

‘PA

it

-1 6010609 2

2 602008 2

3 103002 2

4 602007 2

5 600006 2

6 520025 1

7 601024 2 3/8” X 1 3/4” Bolt

8 600012 2 3/8” Lock Nut

9 602005 2 3/8" Lock Washer

10 604018 1 Small Hair Pin

11 604058 1 3/8” X 1 1/2” Headed Pin

12 120210 1 Press Wheel Adjustment Strap

13 601025 1 3/8” X 1 1/4” Bolt

14 600012 1 3/8" Lock Nut

15 300006 4 2 X 13 Wheel Half

16 801010 2 2 X 13 Tire (Smooth)

16 801015 2 2 X 13 Tire (Center Rib)

17 702019 2 Bearing :

18 520258 1 2 X 13 Dual Pincher Wheel Bracket

19 601093 2 3/8” X 3/4” 5Q. Head Bolt

20 601113 14 3/8" X 1/2” Bolt

21 600012 14 3/8” Lock Nut

22 522029 2 2 X 13 Smooth Pincher Wheel Assembly

22 522128 2 2 X 13 Center Rib Pincher Wheel Assembly (Not Shown)
23 522030 1 2 X 13 Smooth Dual Wheel Pincher Assembly

23 522129 1 2 X 13 Ceater Rib Dual Pincher Wheel Assembly

* 522031 1 2 X 13 Smooth Dual Pincher Wheel and Frame Asscmbly

. 522130 I 2 X 13 Center Rib Dua! Pincher Wheel and Frame Assembly

* 522122 1 2 X 13 Smooth Dual Pincher Wheel, Frame, Attachment Hdw and Strap (Items 1-21)

& 522123 i 2 X 13 Center Rib Duat Pincher Wheel, Framie, Attachment Hdw and Strap (Items 1-21}

» 522094 1 Press Whee! Adjusiment Strap Assembly




2 X 13 DUAL PINCHER PRESS WHEEL

1%

SPMD0026
961009



§& 7’ 3 PT DRIVE WHEEL

CPARTI T - DESURIPTI
520728 1 Center Mast 7 3 PT
822527 1 Drive Whaal Arm & Hub Assembly 7' 3 PT
622516 1 iler Bearing Assembly
120621 1 Pime 1/ X XT
522001 1 Hub Assembly
804018 | Smal Hair Pin
8164 1 172 X 7 Fliathead Set Screw
522517 1 Whesl & Tim 205L X 8, 6 PLY
245 1 Clavis Pin, 1/ X 4 ¥4 UL
801106 2 58" X 1 ¥4 Bokt
520428 1 Cenfar Mast, 7 NT
BX515 1 Driva Wheel Amn & Hub Assy. 7 NT
520425 1 Mourting Arm 7° NT Drive Wheel
52241 $ Floating Drive Whes! Arm Aseembly - See Page 20
122085 1 Drive Angle, 7 NT
121037 2 Clamp Piate, 7 3 PT
602030 2 1" Flat Washer
04043 1 7118 Lynch Pin
801032 6 ¥« X 6" Bokt
20 824010 4 L-Bolt 34 X3 1/, 5 Long
o 802006 14 4 Lock Washer
22 800004 14 N4 Hex Nt
23 84028 7 U-Bot 34" X 7", 5 /2" Long
24 522074 1 Lower Arm Assembly 7 3 PT Cenventional
25 822514 1 Lower Arm Assembly 7" NT -3 PT
28 804040 k] Hitch Pin, 4
g 126064 1 Idker Bearing Race
28 126001 1 4" Sq. Key X 13/6" Long
25 J2S005 % 13 Tooth Sprociest
20 520003 1 Drive Hub for 5 - Bolt Hub
31 800003 1 VB" Hex Nut
32 801134 1 38" X 1 1/4" 5q. Head Set Screw
3 824150 AR # 20 - 40 Chain
34 824004 AR # 20 - 40 Cormector Link
34 824006 AR # 20 - 40 Offset Link
35 122053 1 Jacksha't Bearing Hanger - L H
36 122054 1 Jackshaft Bearing Hanger - RH
a7 802012 8 THE" Lock Washer
33 600011 4 THE" Nylon Lock Nut
39 120289 2 Bearing Holder
40 802010 4 THE" Fiat Washer
4 &1023 4 THE" X1 1/4" Bokt
42 105018 4 2 - Hole Flangette
£ 702002 2 Seif - Aligning Bearing
44 01047 4 38" X 1" Bolt
45 601096 3 174" - 20 X 1/4" Set Screw
4 325001 1 40-B 18 Tooth Sprocket
47 o201 2 Eccentric Lock Coltar
48 325003 1 40-B 32 Tooth Sprocked
49 126008 1 Jackshatt - 7 Dritl 357)
4% 126172 1 Jacksha®t - 5 Drill (28 1/27)
50 600012 4 39" Lock Nut
L] 802005 4 38" Lock Washer
52 624009 2 716" X 31/2° U-Bolt 4 1/2* Long
53 824028 2 T/6" X 4" U-Bokt 8" Long
54 120248 1 iy Armi
s5 802009 2 8" Fist Washer
56 400015 1 Chaln Rolfer
57 123826 1 Bushing - 38" IDX 2
58 601084 1 38" X 3" Bok
55 824003 AR # 40 Connecting Link
59 624066 AR # 40 Offset Link
60 624145 AR # 40 Chain
& 624156 1 # 40 Chain - 57 Links
62 824159 1 # 40 Chain - 71 Links




§$’ & 7’ 3PT DRIVE WHEEL

CONVENTIONAL

i

sPul il

NO-TILL

21



FLOATING DRIVE ARM ASSEMBLY

SPMO0028
970305

XEF,. ART AL OBV 10 U DESCRIPTION. .

1 520343 1 Spring Cover FDA

2 520342 i Spring Rod FDA

3 720007 | 20 Ib. Pressure Spring

4 661141 2 716" X 5" Bolt

5 600011 2 7/16” Lock Nut

6 123068 2 Bushing

7 602016 2 5/8” Flat Washer

8 602015 2 5/8' Lock Washer

9 600014 2 5/8” Hex Nut
i0 601056 2 5/8” X2 1/4” Bolt
11 120498 1 Spacer 1/2”
12 120494 1 Spacer 1/4”

* 522420 1 Floating Drive Arm Assembly (Items 1-5)

* 522421 1 Floating Drive Arm Assembly w/ Hdw (Ttems 1-12)

22



2
k&S

w2
s

CHAIN GUARDS

2

SPMD0025

361009
REF.# | PARTH# | QI%
1 601121 AR 3/8” X 5” Boit
2 123152 | AR | 4” Spacer
3 602009 A/R 3/8” Flat Washer
4 600003 AR 3/8” Hex Nut
5 600027 { AR | 3/8” Wing Nut
6 521169 i Chain Guard - 3 Point Conv, Shown (Except 5° & 7°)
6 521221 1 Chain Guard - 3 Point No - Till
6 521222 1 Chain Guard - Pull Type Conv
6 521223 1 Chain Guard - Pult Type No - Till
6 521220 1 Chain Guard PTNT w/ Fertilizer & Grass Seeder
6 521167 1 Chain Guard R.H. 3 - Point Coav. Drill w/ Grass Seeder
6 521211 1 Chain Guard L.H. 3 - Point Coav. w/ Grass Seeder except 3’ & 77
& 521224 | 1 Chain Guard 3 - Point Conv. w/ Native Grass Sesder
6 521168 | Chain Guard Pull Type Conv w/ Grass Seeder
6 124345 1 Chain Guard 5° - 3 Point Conv, w/ Native Grass Seeder &£ G.S.
6 124343 1 Chain Guard 5’ - 3 Point No Till w/ Native Grass Seeder & G.S.
6 521225 1 Chain Guard Pull Type Conv. w/ Native Grass Seeder
6 520879 1 Chain Guard HWT w/ Fertilizer '
6 520880 1 Chain Guard HWT w/ Fertilizer And Grass Seeder
6 124306 1 Chain Guard Gear Driven Fertilizer
6 521226 1 Chain Guard HYD. Driven Fertilizer




FLUTED COULTER ASSEMBLY

1 520194 1 Hitch (Long) Shown
1 520193 1 Hitch (Short) Not Shown
2 624010 1 | 3/4”X3172" U-Bolt, 5" Long
3 609009 1 Grease Fitting
4 600004 2 | 3/4” Hex Nut
5 602006 2 3/4” Lock Washer
6 125007 2 | Oilite Bushing
7 602031 1 Machine Bushing 2 1/4” O.D.
8 520192 1 Coulter Folk
! 604018 1 Small Hair Pin
10 604058 1 3/8” X 1 1/2” Headed Pin
11 604043 1 7/16” Lynch Pin
12 120285 1 Adjustment Strap
13 700013 1 | Coulter Spring - 3/8” Dia Wire
14 601011 2 1/2" X 1 3/4” Boit
15 602008 2 1/2" Flat Washer
16 103003 2 Swivel Bushing
17 600006 6 122" Lock Nut
18 520195 1 | Coulter Yoke
19 701011 I 15" X 1 3/8” Fluted Coulter Blade
19 701012 1 15" X 3/4" Fiuted Coulter Blade
19 701013 1 15" Ripple Coulter Blade
20 604124 1 5/32” X 1 1/2” Cotter Pin
21 600020 1 3/4" « 16 Castle Nt
22 103070 2 Bearing Spacer
23 703006 2 Grease Seal
24 702014 2 | Taper Roller Bearing
25 702013 2 | Bearing Race
26 522042 1 Couiter Hub And Race Assemibly
27 601041 4 172° X 1 1/4” Bolt
28 602007 4 112" Lock Washer
29 105012 1 Spindle
30 609008 1 Grease Fitting
31 60001} 2 7/16” Lock Nut
32 602012 2 /16" Lock Washer
KX} 520124 1 Unit Hitch - No Coulter
34 624009 1 716” X 3 1/2° U-Bolt, 4 1/2” Long
* 1250078 1 Hitch Assembly - No Coulter (Ttems 31-34)
* 522051 1 Coulter Hub Assembly Complete (Items 23-26 & 30)
* 522263 1 Coulter Fork And Yoke Assembly (Items 6-18)
* 1250085 1 FCA 1 3/8" (Items 6-30)
* 1250086 1 | FCA 3/4” (Items 6-30)
* 1250087 1 FCA Ripple (tems 6-30)
* 1250144 1 DFCA 13/8” Long (ltems 1-30)
* 1250145 1 DFCA 1 3/8” Short (Ttems 1-30)
* 1250142 1 | DFCA 3/4” Long (tems 1-30)
* 1250143 1 DFCA 3/4” Short (Htems 1-30)
* 1250140 1 DFCA Ripple Long (Items 1-30)
* 1250141 1 i DFCA Ripple Short (Jiems 1- 30) B




FLUTED COULTER ASSEMBLY

- SPMDC0O30
961009



HEAVY DUTY 3 PT HITCH ASS’Y

W o0 2 O U et b e

[ d
RURBREeEIanaolnns

* &

*

520154

520155
520156
520157
604040
604043
604039
103028
103026
604057
601077
5601107
103072
601065
103046
103047
604028
602006
600004
520411
520410
120584
601132
602039
602028
600028
522082
522075

NS RRESAO T RN W N e NN e NNy

Center Mast RH.

Center Mast LHL

Lower Arm R.H,

Lower ArmLH.

Upper Link Pin

‘7/16” Lynch Pin

Hitch Pin CAT. # 2 _

CAT. # 3 Bushing (3" Long)

CAT. # 3 Bushing (2” Long)

Large Hair Pin

34" X 4 1/2” Bolt (7" N.T.)

3/4" X 5” Bolt {10°, 12°,14°,15°, 20")
Master Spacer, 2 3/4” Long (10°,12°, 14°, 15°, 20")
314" X 8" Bolt

Spacer 27 Long

Spacer 3 1/8” Long

3/4” X 7" U-Bolt 5 1/2” Long

3/4” Lock Washer

3/4” Hex Nut

Center Mast - Extra Heavy Duty Hitch
Lower Arm - Exira Heavy Duty Hitch
Boit Plate - Extra Heavy Duty Hitch
17 X 7" Hex Head Bolt

1" Flat Washer

1” Lock washer

1" Hex Nut

Lower Arm Assembly Complete
Center Mast Assembly Complete For 14° & 20 Drills




HEAVY DUTY 3 PT HITCH

‘K‘“ SPMD0031
\ﬁ‘ 14 961009




STANDARD 3 PT HITCH ASSEMBLY 10°-12°-14’-158’-20°-27

SPMD0032
970305

FREE A FARTA | QIV- ] = e UhRsCRe
1 604028 2 3/4” X 7" U-Bolt, 5 1/2” Long 27’
2 624010 6 3/4” X 3 1/2” U-Bolt, 5” Long (27" Drill Only)
2 624010 8 3/4” X 3 1/2” U-Bolt, 5" Long (107;12°, 14°;15”;20" Drill)
3 103047 2 Spacer 3 1/8” Long
4 103046 2 Spacer 2” Long
5 601065 2 3/4” X & Bolt
6 604039 2 Hitch Pin CAT. #2
7 604057 2 Large Hair Pin
8 602006 19 3/4” Lock Washer
9 600004 19 3/4" Hex Nut
10 601677 1 3/4” X 4 1/2” Bolt
1 604040 1 Upper Link Pin
12 604043 1 7/16” Lynch Pin
13 520910 2 Hitch Lower Arm (Lefi Hand)
14 520911 2 Hiteh Lower Arm (Right Hand)
15 520912 1 Center Mast (Left Hand)
16 520913 1 Center Mast (Right Hand)
17 103027 1 Master Spacer, 2 1/4” Long
18 103626 2 CAT. # 3 Bushing (2” Long)
19 103028 2 CAT. # 3 Bushing (3” Long)
* 522074 2 Lower Arm Asscmbly (ftems 3-5, 13 & 14, 18 & 19)
* 5220776 i Center Mast Assembly (10°, 147, 15°, 207, 27" Drills)
* 522077 1 Center Mast Assembly - (27” Drills)
* 522086 1 3 PT. Hitch Assembly Complete - (27° Driils)
* 522015 | 3 PT. Hitch Assembly Complete - (10°, 14°, 157, 20°, Drills)




NO-TILL SECONDARY BAR ASSEMBLY FOR 3 PT MACHINES

3 PT HITCH
(SEE PG 26)

LIVE AXLE DRIVE
(SEE PG 4-5)

SPMDOO29
961009
NON-DR IVE AXLE
{SEE PG 6-7)

REF. # | PART# | QF , S
1 123698 1 Secondary Tool Bar 5° Dril!
1 123043 1 Secondary Tool Bar 7* Driil
1 123202 1 Secondary Tool Bar 10° Drill
1 123468 1 Secondary Tool Bar 12* Drill
| 123049 1 Secondary Tool Bar 14° Drill
i 123196 1 Secondary Tool Bar 15° Drill
l 123080 1 Secondary Tool Bar 20 Drill
2 520069 246 Secondary Bar Bracket (5° & 7°) (10’ & 12°) (14’ & 15%)
2 320161 8 Secondary Bar Bracket 20’ Driil '
3 624010 AR 3/4” X 3 1/2” U-Bolt, 5” Long
4 604028 AR 3/4” X T"U-Bolt, 5 1/2" Long
5 602006 AR 3/4" Lock Washer
6 600004 AR 3/4” Hex Nut
* 520171 2,456 | Secondary Bar Bracket RH. Narrow Row (5° & TY10" & 127 (14°) (A5)
* 520172 24,56 | Secondary Bar Bracket L H. Narow Row (5' & 7°) (10° & 127} (14%) (15"
* 520188 5 Secondary Bar Bracket R H. Narrow Row 20’
* 520189 6 Secondary Bar Bracket L.H. Narrow Row 20




Bupsie oRds |y | veiez) g W7 (02981 INLd ¥) 21 0onioa9) esvand | 2 ] 6voz2a ]!

LOZSEFLZV0L1d GRS HY SRS A0 | Wiy | ZB202S P (43 8] (oa-g} Assy anp z YZDZLS Gl
UNId 2°5:0d'#L 2101 2" SYHESPNB KD | wv | sevozs £ {INLd 0T 2 S} Bupesq sauuy 4 Pl
(INLd 02'SH'p) "0} \Ld OZ % Sh) HI9PIn0 KD | urv | eszozg o {1d 0z % St 'INLd ¥1 'Z) '0)) Buussg seuut | 2 4}
NLd 225 Ld b 21 0L L ST HI IS RO | WY | Sernzs ) {2 % g Jureog Jedy) z vi
WwI.eX2{ unv | rooloe st (1NLd 029 80} - 01 .4/ Z leas ssBaIS Z Ei

udyuridol | wnv | opoyod ve (ULJOZPSIINLC ¥1'Z1'O-TIb/E | Beg oseniD | 2 £l

ZE 16 61Tl suim)) ljogg) Aeevany | z | ¥e0ZZ5 ¢t (Ue8l-Q) A LS owedlg | ¢ €t

(ze 'ic 0121 mumy) (o) Assvany | z | poozzg €€ (o IV - K | X sl oD | 2 zZl
ﬁn.a.e.u-a!a.@om.a.ggz z__| EhO22S £e (L2820 kX ZESuUd Mo | Z Ti
UNLG OZ 9 STIeomu i) | ¢ | 820007 ZE (ETWE S VX2 | ¥ bi

(ldOzR S UNLdFI R Z)V D)) ooy o | 2 | 220207 zZe (si'ri'zi'0r'2’glweB x| 2 i
(L9g)-somisouy | z | 910202 [43 022 S)) wysemios 2/ | v ol

WS- omu ®0U| | 2 | BIOZOL T (PP 721701 2 'S)agsepn o4 271 F4 iy

eg)-womyano; z | 0202 e (Tesubuyeng | 6

IUSIM X0 B | WY g r1'2) DL 'L QBusng | 8

PNH P | Uiy [ TOZ ¥ SN oo 271 | B 8

Buo 21 6 WEN LX IS | ¥ "4 (b ZL°0L'S NP 2] ¥ 8

Buoq 5 W8N ZINEX.9E | WY 2z ozpsiwnund | L

(INLd % 1d 02) - Wiouig Jag Kmpiooes | 89 8z | O A TR F T T T L
{ob'#1) (2" 00) (2 “g) - wyonig 1eg Ampuows | o'z | eooozg 9 fugdessng |z ]
__FINXEH b/l | N | 100008 52 00,271 2 Bunsng suony | ¢ S

BUMMNICT 3] | MY | Co0iDe ¥z (IN1d.0Z 7 S} H1 ULY meyp pug ] ¥

WOt S X M) | Uy | 200108 € UNLA 02 9 1) 'H'Y Wiy 0elm pus i v

o0uH | uv | boDSZI 44 {1d 022 S)) WMy eeUMpLY | | 4

HT-000WH0 | | SZ0reh Ve dOCSS| ANLd P 2100 'H 1 ully elAA pug i 3

‘Hy-oogyowd | 1 | szovz) (F4 (NI &1 °21 "01) H'Y Gtry jeeups pusl i ¥

{ANLd 02 % .51} (4og-8) 51 X B UM |z 0z (INLd 9 1d 2 ¥ 5) H™) Wiy eeUp pul 1 4
UdOTaST INLEY} 21 000080 Sk X € BOWA |2 02 UNId ¥ 1d 2% & Hd Uiy meUp, pua 3 ¥
22 Srogglsixsimeym | z | pooooe o oz 'studyeukr oy | ¢ g
{hid oz SU) (eoae)moomng |z | slocoe .14 (eL'ZL'OL ' L'Sudyoui gl | ¢ £

OZRSH LNLd #1721 01 BODPNQ | 2 | FIOZOC 8t (0281 "P1L Z1 0L) Uid 0Ad | Z z
ag)toggewoomng | z | 00200 6l Ledudoad | 2z z

@0 or) N weO 5L - |z | 0z0008 | Bl DZioimgpol | ) L

WLeS) N0l - 05T ¢ | 220009 13 EZE TN i B

(a0 pv)aysemamiavs ok | T | €1ozoe L) i jod.ma po) i b
UPeumpamiavs 8s | Z | szoz0e Ziloimgpor | | )

(8IoRO Y Bupeeg MG | 2 1 S1020Z ANLd 0} 4 g j00] } 3

z | riozol £ Jo4 Mg oo ) } !

z |B0Z2s 1 8304 R j00) L b

R T e i R R BT

(TTV) INLd % 1d ‘A THWASSY TITHM aNA



END WHEEL ASSEMBLY, PT & PTNT

SPMDO03S
961009

N



PULL TYPE HYDRAULIC ASSEMBLY

REF. # | PART SURIPTION
1 2¢ | 12" X 14’ Hydraulic Hose
¥ 502225 1/2” X 15" Hydraulic Hose 1
1 502227 1/2” X 19" Hydraulic Hose 1
1 502228 1/2” X 20' Bydraulic Hose 1
1 502229 1/2" X 21* Bydranlic Hose 1
1 502230 1/2" X 22" Bydraulic Hose }
1 5022327 | 172" X 24° Hydraulic Hose 1
2 502225 1/2" X 15° Hydraulic Hose 1
2 502148 1/2” X 16’ Hydraulic Hose 1
2 502228 1/2" X 20’ Hydraulic Hose I
2 302229 | 1/2” X 21" Hydraulic Hose 1
2 502230 1/2” X 22’ Hydraulic Hose 1
2 502231 | 112" X 23" Hydraulic Hose 1
2 502233 1/2" X 25 Hydraulic Hose 1
3 30215 112" X 9* Hydraulic Hose 1
3 502191 | 172" X 11’ Hydraulic Hose 1
3 302234 172" X 13° Hydraulic Hose ]
3 502225 1/2” X 15’ Hydraulic Hose 1
3 502148 112" X 16’ Hydsaulic Hose . 1
3 302199 172" X 18’ Hydraulic Hose 1
3 302231 1/2” X 23’ Hydraulic Hose 1
4 604084 1/2” Swivel L 4 4 4 4 4 4 4
5 604111 Restrictor 1/2” X3/ 32" 1 1 1 |
5 604112 Restrictor 1/2” X 7/ 64” 1 1 1 i
6 502200 | 2 12" X 8” Rephasing Cyl . 1 |t
6 502201 | 2 3/4" X 8” Rephasing Cyl . t 1] 1|1
6 502202 3” X 8" Rephasing Cyl . 1 i i 1
6 502203 3 1/4” X 8” Rephasing Cyl . 1 1 1
6 502204 | 3 112” X 8” Rephasing Cyl. ' 1
7 604067 | Cylinder Pin 4 4] 44| ajaja
8 604057 Large Hair Pin 8 8 4 8 ] 8 8
9 820007 Hose Strap 4 4 4 4 4 4 4
10 123064 | Cylinder Lock 2 j 2242 {2 ]2]2]|
11 604170 Cylinder Stops 1 1/4” Wide 2 2 2 2 2 2 2 |




HYDRAULIC ASSEMBLY (PULL TYPE DRILL)

s p_“.‘
-~
~4

I

M o< > r o

A1 — o e =

e e I_% ANSPY
ey ]
7 7 =B
A PN
8
8
Bj&x - f
A =N__
8 8 SPMD0036
10_/7 10 961009



TONGUE AND HITCH ASSEMBLY PT & PTNT

WO OO =d N A b L b e

520151
521227
604256
604028
602006
600004
604029
520152
604049
604043
522555
520420
520421
520353
601098
601132
600028
602028
521161
520224
520417
522471
521232
604257
522108
522705

l--l--r-or—-b—ll—li—nl—-v—ln—-r—-n—-r—tn-b-dr—luwo-dl—immwuup

Lower Ama (5° & 7"}
HitchPin 1 1/8" X 4 34" UL.
1/4” Lynich Pin

34" X7 U-Bolt, 5 1/2” Long
3/4” Lack Washer

3/4” Hex Nut

3/4” X 4 1/8” U-Balt, 8 1/2” Long

Center Mast

Upper Link Pin

7/16™ Lynch Pin

Turn Buckle

5’ & 7 Tongue

STD. Tongue (All 10°, 12°, 14' PT)

Heavy Duty Tongue (10',12°,14°,15°,20’ NT)
1” X 6” Bolt (5°, 7°, & Standard)

1" X7 Bolt (HD)

1" Hex Nut

1” Lock Washer

Extended Tractor Hitch (5° & 7°)

HD Tractor Hitch

Standard Tractor Hitch

Tongus Jack

Safety Chain

Clevis

Safety Chain Assembly

3PT Hitch Assembly Bems 1- 10 (5" & 7)




TONGUE ASSEMBLY

SPRED0AT
961009




Uld 22003 /€ uﬁ ..wr:

(Teg L X .¥) PUEIS IDEEN PO 1814
(588 DS /1 £) PUEIS I9TEN ProA 181
Buoy /1§ MOF-N YT £X ub/E
Buor] /1 § OGN WL X WH/E

N X9H Z/T

aﬂm\mx RN\.—. g. rat,

JLX 8/ S 15100
. b/E SOUSM 1813
/€ IFEM 1814 AVS

1 ?Em§ ..s:

(SFA0D) IN/M L) 9SOH SMNRIPAH L2 X .8/€]
(reuonmaAu0)) LJ€) 9501 SMUBIPAY 9 X .8/
(dppe) 199m07D) 950K FMMEIPAE] .81 X . 8/¢
(33BN ,07) 960H MMRIPAY 21 X ..8/¢
(11BN ($1) 980K OHORIPLH 01 X .8/€
(JXER (71) 9SOH SYURIPAY .6 X . 8/6]
(3opey ,07) 980y ONTRIPAH 11 X .8/¢
(P * §T) 95OH INURIDAH .6 X8/

{2oqrepy *,71) SSOH SIMBIPAH .8 X, 8/41
AVA0} 1B 107 WPRIE

—I—l-—c-—l-—(u-n—ll-lNNHMﬁﬁN\b'ﬂ'ﬁN—cmMN-ﬂﬂ*NNNN—'—lH—*

8600
9L0£01
00009

BrEPTI

£2012S
741 AY
LTT¥0Y
8T0¥09
£00009
TT1#09
FIIY09
0409
TE000%
00009
L9009
LE0P09
050109
£E£0T09
£10709
S11409
PLITOS
58170
160009
Lpd FiY
1¥1T0¢
erIzos
111206
911I0s
19120¢
091708
19170¢
STIT0S
Legizl
(4411411

;?mmﬁwtwﬁm&%,wﬁ» 5

6F

iy

194
b

194
(44
8

6€
8¢
Lt
9t
13
127
£t
(A"
it
ot
62
8T
87

A
Lt
L
27
9z
9T
nN

VOH Wb/E | X w2/
opBIg oSI( b1
qnp]
Buresg
dng

Bunysng sumny
PIaMS ISty
N 20T /T
ISR 0T b/€
N X3H /8]
Ajquesssy speld €1
preno sperg
{,07) LIy WOISURIXT JOIEA] IST:
(.$1°.71) WY UOISUIIXT JOYIEI] I8
TISUP[IM WY BOTUAXT WY JOUER 0
PRWPRM REFY VOISUNXH WIY JSHEN CT
RIWPIM TITY UOISUIIXE UL IONIE ZT,
' od . Z/T TX LT
H'T Uy I9§7BIN P10 18L] 02
HY Wy 1a5Ie PIod 1811 07
HY DL Jpe] IO BLI .$1
H'1 Wy J9¥TEN PIog 1811 ST
HY WY 19BN PIof WL 71
HT Uy W Pio] 181y 7T
nod L X b/t
Bupgsng ap1rs do,
oIWPIM FneT oqnr aapur]
WY [offered L5 PioJ 1t
UL JOPULA) IEEW Pl 18
(08 /1 £) H1 wyorrg ununop prog 9]
(0s L emmsﬁamunﬁsz%ﬁ_
(ol X b)) H'T 30%003g Sunumopy proJd e
(L X ..35385?9:522@ u

.q—q-aﬂ—nm.—q-—:ﬁ—i—!-—l-—l-—t—oqr—(-—l—l—iu——c—l\o\oﬂv—t-—l—tﬂﬂ—"—'ﬂ'

AT 1. A%w%%b«eqhw

ATAWASSY YAV @104 LV'1d 404 LSI'1 S1dvVd

110109 £Z
ZEOL0L T
SETTOS it
L0ZOL 0T
890T0L 61
910£0L 8t
£90209 (A
oLEFT1 91
300009 s1
900Z09 ¥l
y00a09 tl
PELTIS (4}
19712 T1
PICIZS 0l
9T607¢ 0L
LLT6OTS 6
2T60TS 6
£E60TS 6
£96109 8
L6078 L
TT60TS L
sTHOTE L
$L60OTS L
FAX. {1 (AN L
1€60Ts L
<0109 g
R LA | ¢
1260T5 ¥
9LTIT1 £
16971 (#
6960TS {
L960TS i
$L60TS 1
PL6OTS 1
LIV G #7000y




FLAT FOLD MARKER ASSEMBLY

SPMDO038
951009

37



PARTS LIST FOR 36’ TRI - FOLD MARKER

EF 4 | PARTH 1
1 601009 4 1/2” X 1 1/2” Bolt
2 602007 4 1/2” Lock Washer
3 602008 2 1/2” Flat Washer
4 600005 4 1/2” Hex Nt
5 600006 4 12" Lock Nut _
6 601069 4 5/8” X 2 1/2" Bolt
? 602016 8 5/8” Flat Washer
8 602015 4 5/8” Lock Washer
9 600014 4 5/8" Hex Nut
10 600021 4 3/4” Lock Nut
11 602006 16 | 3/4" Lock Washer
12 604022 4 Cotter Pin 178" X 17
13 624089 6 Cotter Pin 1/4* X 2 1/27
14 604231 4 Coupling Pin For Cable
15 520999 8 Coupling Pin (Upper Arm To Middle Arm)
16 123656 2 Spacer For Latch
17 624144 4 Cable Connector
18 120954 2 Cable Arm
19 624143 2 Cable (74 1/2” Long)
20 521055 2 Extension Arm Weldment
21 521001 1 Upper Arm, Left
21 521008 1 Upper Arm, Right
22 521003 1 Middie Arm, Left
22 521005 1 Middle A, Right
23 521006 1 Lower Arm, Left
23 521000 1 Lower Arm, Right
24 511047 1 Mounting Bracket, Left
24 521119 1 Mounting Bracket, Left (7 Tool Bar)
24 521048 1 Mounting Bracket, Right
24 521128 1 Mounting Bracket, Right (7 Tool Bar)
25 520996 2 Mounting Bracket For Stop
26 520995 2 Adjustment Bracket For Stop
27 604028 [ U-Bolt 344" X 7", 5 1/2" Long
28 123695 4 Spacer For Lower Arm
29 120957 2 Spacer For Cable Arm
30 521002 2 Cylinder Mounting Bracket
31 120971 2 Safety Latch (Folded Pesition)
32 502197 2 2 X 20 Cylinder
i3 604230 2 3/ X 7 3/4" U-Bolt, 9 3/4” Long
34 700018 2 Spring For Stop
35 522734 1 Blade & Bearing Assembly
36 600004 12 | 3/4” Hex Nut
37 521261 1 Marker Blade Guard
38 521214 1 Disk Marker Extension Atm

33



30’ TRI-FOLD MARKER




ACRE METERS

1 1

1 325025 i

1 325020 1

1 325056 1

1 325013 1

1 325021 1

H 325014 1

I 325015 1

1 325022 1 Acre Meter 30°

2 602007 1 1/2” Lock Washer

3 126047 i Jack Shaft

4 702021 2 Lock Collar

5 702002 2 Self Aligning Bearing

6 105018 4 2 Hole Flangette

7 100151 2 Bearing Holder

8 601047 4 3/8” X 17 Bolt

9 602005 4 3/8” Lock Washer

10 600012 4 3/8” Lock Nut
11 325023 | #40 B - 10 Tooth Sprocket

12 624060 1 #40 Chain ] - 47 Links

13 624003 1 #40 Connecting Links

14 601033 4 7/16" X 1 1/4” Bolt

15 602010 4 7/16” Flat Washer
16 602012 4 7/16" Lock Washer
17 600011 4 7/16” Lock Nut
18 325024 1 #40B - 25 Taoth Sprocket

19 601096 i 1/4” - 20 X 1/4™ Set Screw

* 1250051 1 Acre Mcter Assesbly 77 3PT.
* 1250053 I Acre Meter Assembly 10° 3PT,
* 1250292 1 Acre Meter Assernbly 12’ 3PT
hd 1250055 1 Acre Meter Assembly 14° 3PT.
* 1250057 1 Acre Mcter Assembly 15° 3PT.
¥ 1250059 1 Acre Meter Assembly 20° 3PT,
* 1250061 1 Acre Meter Assembly 27° 3PT,
* 1250052 1 Acre Meter Assembly 77 PT

* 1250054 | Acre Meter Assembly 10” PT

* 1250348 1 Acre Meter Assembly 12° PT
* 1250056 1 Acre Meter Assembly 14’ PT
* 1250058 1 Acre Meter Assembly 15° PT
* 1250060 1 Acre Meter Assembly 20° PT
* 1250062 1 Acre Meter Assernbly 30” - 3 Section
* 1250563 1 Acre Meter Assembly 5°




3-PT ACRE METER

PULL TYPE ACRE METER

SPME0040

961009

41



PT CHAIN IDLERS

| idier Arm (Clutch)

1 120488 i

2 120245 1 Idier Arm

3 601084 2 3/8” X 3" Bolt

4 123626 2 Bushing -3/8"ID X 2

5 400015 2 Chain Roller

6 602009 6 3/8" Flat Washer

7 602005 3 3/8” Lock Washer

8 600003 3 3/8” Hex Nut

9 601025 1 38" X1 1/4” Bolt

10 124256 H Idler Spring Strap

11 601006 1 3/8” X 11/2" Bokt

12 T00007 1 Ldler Spring

i3 600012 L 3/8” Lock Naut

14 600005 1 1/2” Lock Washer

16 125043 i Qilite Bushing - 1/2" Long
17 103077 1 Swivel Bushing - 9/16" Long
18 602008 1 1/2” Flat Washer

19 601011 1 1/2” X 1 3/4™ Bolt

b




f

WALKBOARD ASSEMBLY ¢

14 y
Nl T

e, -

SPMD0041
970305

10 —
1 122106 AR
2 122105 AR
3 122139 1 Double Wide Walkboard Mounting Angle - Extended
3 122136 1 | Denble Wide Folding Walkboard Mounting Angle - Standard
4 122137 1 | Double Wide Walkboard Support Angle
5 521219 1 Foiding Step
6 521255 1 5" Walkboard Prame
6 521256 1 7 Watkboard Frame
6 521257 1 10 Walkboard Frame
6 521258 1 12" Walkboard Frame
i3 521259 i 14" Walkboard Frame
6 521252 1 15" Walkboard Frame
& 521260 1 20" Walkboard Frame
6 521274 1 | 10°Walkboard Frame - Pull Type
6 521262 H 7' Walkboard Frame - Pult Type
6 521275 1 | 14’ Walkboard Frame - Pull Type
6 521282 1 15" Walkboard Frame - Pull Type - NT
7 125040 1 5 Walkboard
7 125038 1 7 Walkboard
7 125035 1 10" Walkboard
7 125037 1 12’ Walkboard
7 125039 1 14" Walkboard
7 125034 i 15" Walkboard
7 125036 1 20" Walkboard
g 601029 AR 1 7/16” X 3" Hex Bolt
9 601010 AR | 7/16" X 1" Hex Bolt
10 600011 AR | 7/16™ Lock Nut
11 6061009 AR 11/27X 1 1/2" Hex Belt
12 601063 AR | /2" X2 172" Hex Bolt
13 602008 AR 1 1/2” Flat Washer
14 600006 AR | 112" Lock Nut
15 103004 2 Small Swivel Spacer
Hi 601235 AR | 716" J-Bolt
17 121551 A/R | 1/4" Spacer Plate
18 103002 AR | Medium Swivel Spacer

43



WHEEL BRAKE ASSEMBLY

ey
Yo
SPMD0045
961009
[RER¥ | A [V ] BESCRPTON.

I 52095 1 | Wheet Brake Mounting Plate RH

1 520950 1 | Wheel Brake Mounting Plate LH

2 520952 1 | Adjustable Brake Bar RH

2 520951 1 | Adjustable Brake Bar LH

2 521266 1 | Adjustable Brake Bar L.H. - No Till

3 601025 1 |[3/87X11/4” Boit

4 602009 1 | 3/8” Flat Washer

5 602005 I | 3/8” Lock Washer

6 600003 1 | 3/8” Hex Nut

&7



SAFETY / HAZARD LIGHTS

lagl -
& '

g7€305

-

e [ PARTA LOTY ] . DESCRIPTION . ..
1 522753 2 ely / Hazard Light
2 522751 1 Wiring Harness - Tractor Plug
3 522752 1 Wiring Harness - T
4 12148} 2 | Light Bracket
5 602011 8 1/4" Flat Washer
6 601204 8 1/4* X 1 1/4" Bolt
7 600044 8 1/4" Flange Lock Nut
8 601006 6 3/8" X 1 1/2" Boit
9 602009 12 | 3/8" Flat Washer
10 500012 6 3/8" Lock Nt
m -




SLOW MOVING VEHICLE SIGN

SPMD0053
970305

REr. # TPART# | QTY | DESCRIPTION. 3

1 120921 | 1 | SMV Mounting Bracket

2 624142 | 1 | SMV Sign - Metal

2 624141 | 1 | SMV Sign - Sticker

3 624012 | 1 | 7/16* X 2" U-Bolt 4 1/4* Lg
4 602010 | 2 | 7/16" Flat Washer

5 60001t | 2 | 7/16" Nylon Lock Nut

6 600044 |{ 2 | 1/4" Flange Lock Nut

7 601080 | 2 | 14" X 1"Bolt

5



	Marliss_Soybean-Grain-Drill-Manual_NEW
	Manual Cover

	Marliss New Cover



